e UG

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

% ENHLENG INE
PART CODE

1

10001-10E4-00B044

C125KENHL (RALHL

Engine

Revision Number Page:1
QTY
1

L SIRAGNE KA IR CRE A

left rear cover,engine

1

02 057 PR
wwwiSEgEHbe

I emeAs | |

Bolt M6x30

2

ol |~N]J]O || >

11

12

13

14

15

16

17

18

19

20




szn[ﬁ;z ?Af-"%

ONE-STOP PARTS SOLUTION
- SREOGEEE

HIBZAT HEADLIGHT Revision Number Page:2

PART CODE
1 |63501-10E4-00000V ZS125GY-5Ri AT /T 7e (RE A Front commutation cover 1
373-1054-00000M SIFCE TR AN R Air deflector 1
'_sélﬁd'bt%&dc L P e e Front lamp 1

86120-10E4-C000 BIERAT 4441 & Headlight Cable

Z[F 12V 25/25W BT HEAT AT 7 Bulb, turning lamp 1
86112-10E4-0000 AL BT Bulb, front lamp 2
8610Z-10E4-C000 BIBBAT R AR AT B S(FE L) Headlight reflector and lampshade assy(without wiring harness)| 1
B166740106001070L |42 k:M6x10 Bolt M6x10 2
9A133-1042-013X0L Kk HHBUEET ST4.2x13 (4¢99) Screw ST4.2x13 6
9A114-10-60-02070L + 7K kR AT (P16)M6 %20 Screw M6x20 4
91302-0060-18070L il e6x@18x7-1.5 Flange gasket 4

8619L-10E4-00006N

ZS125G -5l {3 S 4 (F 5 2R)

Headlight bracket

6222B-0000-1200

TR (085X & 12X & 17-2. 5+3+2. 5)

|-section pads




ONE-STOP PARTS SOLUTION
BB OE0EN)

{3 /% E)K] METER/TURNING LAMP

312 (€]

Pl

PART CODE

Revision Number Page:3

1 |86300-B376-C100 ZS50Q-607i /2 % FIAT (=76 LRI Left turning lamp, front 1
%48—?&7.6»%00 %SPQQ-RW%NME sy 1ig) Right turning lamp, front 1
- Hber - 25&5&(&&’5&%%{&/}5 ) Meter assy 1

4 |87101-10E4-00006N ZS125GY-54U K AL (K 55 ) Meter bracket 1

5 |87133-10E4-C100 PEETH Meter Cable 1

6 |GB/T 6172.1-2000 WZEE M10 Nut 2

7 |87124--10E4-C100 INES 9D Bulb ,meter 6

8 |9A113-10-50-01270L + 7R K RAT (P13)M5%x12 Screw M5x12 3

9 |B0009601050000K0L |4 5 Plane washer 5 3

10 |63342-H206-0200 Z75110-26(W10) %44 5 i 2E (=70 £ R ) Body cover rubber plug 3

11 |GB/T 93-1987 BAEEIEE 210 Spring washer 2

12 [91301-0100-23130C FHe10X 20X 1.5 Plane washer 2

13

14

15

16

17

18

19




SERCUBE

ONE-STOP PARTS SOLUTION
- SRE0OGOED

£ Z 4§ VEHICLE LOCK Revision Number Page:4
PART CODE

1 |B000700108001670L |75 ff [ #F: k4T M8x16 Screw M8x16 2

080})4.95‘)%7&. .@%%NW Screw M5x16 2

-‘sé%mmﬁﬁ' otytmeri? | Bolt M5x12 2

4 107002-I0E4-C000 ZS125GY-5& 4 (Fe7. 38, HIRED whole car lock 1

5 |84200-10E4-0000 EUSIES ignition switch lock 1

6 |61110-I0E4-C000 AR A A Fuel tank lock body 1

7 |6111E-10E4-0000 TR A AR AR Fuel tank lock body gel 1

¥ 8 |41470-10E4-0000 AL eat lock 1
| 9

|

10
| 11
l 12
| 13
| 14
l 15
| :
L 17
18
19
20




a 4 \E
SERCUBE Jé_é
ONE-STOP PARTS SOLUTION

— SREOE0EI0)

‘&kiﬂi/ﬁ? SOFT AXLE/CABLE
1

Revision Number Page:5

PART CODE

72400-10E4-00000L

ZS125GY-5ill I 1412 (F 4%) Cable,throttle 1

0,

SICX5 w?ﬁﬁﬁ) Throttle cable 1

_sé@"ﬂﬁ‘ 'l aVaY
=3P bbb dvoor |

25 éGVSE%?%!X%M'(%ﬁ%) Cable, odometer 1

, g [z
-
\




SE IIIZI;;E ?A&"%

ONE-STOP PARTS SOLUTION
SEIE 0

FiU/FE10$E GRIP/BACK VIEW MIRROR

Revision Number Page:6

PART CODE

1 |69110-10E4-000065 ZS125GY-57c Ja MG (ki 22) Left rear view mirror 1
_sélgl‘oﬁﬁq 6, S UF%G’\L‘SEﬁwm%) Right rear view mirror 1
- 2(["&1(}1‘01 OC ! 25 (}'M:}E‘F)ﬁ%ﬂé‘ L Left rearview mirror base 1

4 |72100-I10E4-0000G9 ZS125GY-575 [t (NGsE) Tube,steering handlebar 1

5 |72010-1111-020065 ZS125GY /i FALIRE (B k) Rubber bush,left handlebar 1

6 |72020-1111-020065 ZS125GY A TR ELL A (B R R) Rubber bush assembly,right handlebar 1

7 |72201-I0E4-C000 ZS125GY-5/E R Bk Left switch assembly 1

8 |72301-10E4-0000 ZS125GY-5471 HF K Bk Right switch assembly 1

9

10

11

12

13

14

15

16

17

18

19

20




ONE-STOP PARTS SOLUTION
- SREOGEEE

JASHIFE FUEL TANK

E—\

0000 o000
L 1

\
2]

Revision Number Page:7

PART CODE

1 |B166740108002070L  |i: % [Hii2#:M8x20 Bolt M8x20 1
 EEARIRAR AT com Washer g6 L
- b0 = ' %@%ﬁgﬁ%@lﬂi) Rear buffer bush,fuel tank 1
4 |61100-I0E4-000065 ZS125GY-5ilifH Chisei) Fuel tank 1
5 |87200-10E4-C000 ZS125GY-5RRIfE I IR Fuel sensor 1
6 |61302-0000-2000 L (@4x@8x80. it i) Compound fuel pipe@4xp8x80 1
7 |61303-0000-0601 LI (@5%@9x%200. it i) Compound fuel pipe@5x@9x200 1
8 |61180-0000-0200 e SIBURIERT (Rl)) Fuel filter 1
9 [91402-0075-07510L KEbT.5(FES) Clip spring ¢7.5 4
10 |61111-1219-0000 AR AT 2B (=TT CIBIR) Front buffer bush,fuel tank 2
11 |B0009701060000K0OL |4 6 Washer 96 4
12 |B061770106000060L |74 [fils M6 (414D Nut M6 4
13

14

15

16

17

18

19




2. S

ONE-STOP PARTS SOLUTION
- S0H0 6F

FEH Seat

PART CODE

41100-10E4-0000

7S125GY-5XUA Jii #

Seats for double men

Revision Number Page:8

QTY

a¥aldal

m

wwwiSeaedbet

oon
TULVJU. UVU




>
SERCUBE

ONE-STOP PARTS SOLUTION
- SRE0OGOED

ST Electric parts

Revision Number Page:9

PART CODE

1 |85171-I0E4-C100 PREGE Fuse pipe 2
| SEA R MR e o m Hon L
- Ll EASA A S Bolt M6x10 1
85100-I0E4-C100 ZS125GY-5E L (AT 58, i) Main cable 1
85600-J272-C000 ZS100-9EIN 4% Flasher 1
81200-H206-C200 ZS110-26 21k # (ZILZHIRE) Ignitor 1
82290-1126-C100 ZS125-2)5dh4k s (=Jn LA IKE) Starting relay 1
83100-F601-0000 ZS90-3S 1A I #e i 4 Rectifier 1
B166740106001270L |4 [fiig#M6x12 Bolt M6x12 1
81100-I0E4-C100 ZS125GY-5 i KLZREI(H T s KAEFENE . ALl 38) Ignition coil 1
B057830005001670L |/~ ff Sk i2k:M5x16 Bolt M6x16 2
81110-I0E4-C000 KACZENE Cap,spark plug 1
83200-0000-3900 HIJfi12V7C-4B. 12V7Ah, il Battery 1
83230-0000-1600 LR Electrolyte 1

16

17

18

19

20




EE:IEI;IIE ?A&"%

ONE-STOP PARTS SOLUTION
- SREOGEEE

TA tool

C

¢

PART CODE

1 |06000-1265-C000

LZX125-2F % T H

Vehicle tools

Revision Number Page:10

QTY

a¥aldal

faYa'al

o
TULVJU. UVU




SE IIIZI;;E ?A&"%

ONE-STOP PARTS SOLUTION
- SHE0OG0E0

BAT/IG¥E%T Rear lamp assembly/TURNING LAMP

%IT- (1] IE_EI’.IEI

Q000

Revision Number Page:11

PART CODE
1 [86500-B376-C100 ZS50Q-60/5 i AlfT (=70 LRI Left turning lamp, rear 1
_séfgﬁ@mog ZSAQQ-5 uﬁ&%ﬂ%ﬂ: sy 1ig) Right turning lamp, rear 1
- Hheg tovd = PR S AR T Taillight bulb 1
4 |86200-10E4-0000 ZS125GY-5)2 T &k Rear lamp assembly 1
5 |6222B-0000-1200 TFRIEH (98.5%x912xp17-2.5+3+2.5) The I-shaped cushion 2
6 |86213-I0E4-0000 JB 35 22 iR 3 Tail cover buffer pad 1
7 |86700-10E4-0000 ZS125GY-5 )G HEIRAT Rear license lamp 1
8 |GB15766.1-2008 JEREIBAT XTI 12V W5W Rear license lamp bulb 1
9 |7222S-J0A2-00000H  |ZS150-48A%%[a14] i fr e (E4k) Steering lamp positioning block 2
10 |GB/T 93-1987 B FEIE 210 Spring washer 2
11 [91301-0100-23130C FHe10X 20X 1.5 Plane washer 2
12 |GB/T 6172.1-2000 IZRE M10 Nut
13 |B166741106003070L |4 (i #:M6x30 Bolt M6x30 2
14 [B0O009601060000KOL | F# 6 Plane washer 6 2
15 [9A133-1042-013X0L | Kk H B4 ST4.2x13 (499) Screw ST4.2x13 2
16 [B0O009601050000K0L |34 5 Plane washer 5 2
17 |63342-H206-0200 ZS110-26(W10) %44 5 /R 2E (=78 Z I IK) Body cover rubber plug 2
18 |91302-0060-18070L L 6xp18x7-1.5 Flange gasket ®6X ¢18X7-1.5 2




>
SERCUBE

ONE-STOP PARTS SOLUTION
- SRE0OGOED

ZIE32 AIR CLEANER

PART CODE

Revision Number Page:12

1 |16100-10E4-0000 ZS125GY-57IE# (M FAHELD Air cleaner 1
2 |16123-H259-00000L  [ZS110-60%% U ek R4 (k. 1) Joint clip, air cleaner 1
_sélp._?l-llaﬁz q A %?Wﬁn AN Shell,air cleaner 1
" e = 1 é%ﬁ%%%uu' L Cap,air cleaner 1
5 |GB/T845-1985 TeE Rk B BURETST4. 8X19 Screw 5
6 |GB/T845-1985 T RSk F BURATST4. 8X16 Screw 1
7 116129-10E4-0000 IR AR A e R T Filtering net,air cleaner 1
8 |16101-10E4-0000 TR I Core,air cleaner 1
9 |16121-10E4-0000 7 P ] 4 Air filter element bracket 1
10 [B166741106002070L  |i: 4 fi#2#:M6x20 Bolt M6x20 2

1

[N

62428-10E4-00006N

ZS125GY-B/EH M4 Chrse )

left guard plate bracket

12

91302-0060-18070L

i e6x@18x7-1.5

Flange gasket ¢6x¢p18x7-1.5

13

6222B-0000-1200

T (d8.5X & 12X & 17-2. 5+3+2. 5)

|-shaped cushion

14

15

16

17

18

19

20

1k3M2& CARBURETOR

PART CODE

Revision Number Page:13




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

1 |17100-10E4-C000 ZS125GY-51kil 25 (PZ20. 20% £, EE i) Carburetor

2 |15810-H206-0000 ZS110-26( 11 )ik 4 3 B4 Seal pad,intake pipe

WWW_seng(‘G.OPQ‘O '~ S11 %7761‘11 )ﬁ”ﬁ@ﬁﬁ Asbestos pad,intake pipe
- AV VAL PA éGVST&"{%{Z!ﬁ;ﬁ%E% ) Intake pipe

B166740106002571G |l skiEkMEx25 Bolt M6x25

15834-H206-0000 ZS110-26F 55 % RO R [ O ring,seal pad,intake pipe




ONE-STOP PARTS SOLUTION
- S0H0 6F

SE A2 (2) MUFFLER (2)

¥ % o0 o000

6 [ @& &

% ¥ 00 0000,

e D@ B ™|

PART CODE

Revision Number Page:14

QTY

1 [18000-10E4-0000 ZS125G Y-S 5 4wk Exhaust muffler assembly 1
_séog—ﬁq&f)po\o A AR SALEA(! )F{’W ﬁ,{% gt Seal pad,ex muffler 1
" M Moo | %%ﬁh%l\ﬂ&’lyl L Cap nut M6x17 2

4 |18011-10E4-0000 HEH A A A Exhaust muffler body 1

5 |18040-10E4-0100 HEA W 2 Front cover of exhaust muffler 1

6 [9A113-1060-020Z00  [Z#4: (Me*12, H4R) Screws 4

7 |18066-10E4-0000 HERE B R Plane washer 4

8 |18040-10E4-0000 HRWE S a Exhaust muffler cover 1

9 |GB/T 93-1987 I (D6, PEED) Washer 4

10 |GB/T 97.1-2002 TR (o6, PR Flat washer 4

11 [B166740108002070L |34 i ###:M8x20 Bolt M8x20 2

12 [91302-0080-20050L iDL H@8xp20x5 (HifER) Flange gasket 2

13 |6222D-0000-0000 TR (11x20%@28-2+3+2) The I-shaped cushion 2

14

15

16

17

18

19

20




ONE-STOP PARTS SOLUTION
- SRE0OGOED

BB\ foot control parts

PART CODE

Revision Number Page:15

1 |24400-10E4-00006N ZS125GY-5 MR Chyset) Gearshift pedal 1
WWW _sez@.pqoppg‘og Sk %ﬁla?}ﬁﬁw Starting arm 1
" avidecn el PAY A2 D#JMH% I(%Vﬁ’l‘iﬁ]*ﬁﬂ‘%&k) Switch, rear braking lamp 1
4 |84602-10E4-00000L ZS125GY-5J5 BT H R (% 4x) Switch spring, rear braking lamp 1
5 |52201-10E4-00000L ZS125GY-5 5 il B [l hr 3 (% 4x) Returning spring,rear brake 1
6 |52100-10E4-00006N ZS125GY-5J5 Al Sl Chseii) Rear braking lever assembly 1
7 |B0009601060000KOL |44 6 Washer 6 1
8 |B166740106001470L  [V:4 g EM6x14 Bolt M6x14 1
9
10
11
12
13
14
15
16
17
18
19
20




ONE-STOP PARTS SOLUTION
SEIE 0

RIS BN FRONT REAR PEDAL ASSEMBLY

PART CODE

32110-10E4-CO006N

ZS125GY-57¢ i g S S (bR FE S Ko )

Left front pedal assembly

SIRGEXD AT AR 72 48 B 5 7E)

Right front pedal assembly

_sélé'%"ﬁ‘ TRA
=3 [zt |

2N s e e 4 AL, B

Left rear pedal assembly

T —{z]
freeee

4 |32420-10E4-000071 ZS125GY-54 G s Sl (Ba a4 A, B4 4%)  |Right rear pedal assembly

5 |B166740108002570L ¥4 fi#2#:M8x25 Bolt M8x25

6 |B0009601080000KOL |- 8 Washer 8

7 |3241A-10E4-0000 I e S Ak After the left pedal bracket

8 |3242E-10E4-0000 A I B A After the right pedal bracket

9 |[3242A-10E4-0000 A7 )5 IS A After the left pedal rubber
3242B-10E4-0000 IE )G IS After the right pedal rubber
GB/T 91-2000 FFE4Y (d2.5%16, FELE) Cotter pin
3242F-10E4-0000 5 S R Pacific cushion

GB/T 882-2008

B (D637, ZEH)

pin

B0009601060000KO0L

T 6

Washer 6

Revision Number Page:16




>
SERCUBE

ONE-STOP PARTS SOLUTION
- SRE0OGOED

J5[E#E STEERING STEM

Revision Number Page:17

PART CODE
71100-I0E4-000065 ZS125GY-575 kLSRR (W I F 4t Bk ) Steering post assemlby 1
7110-I0E4-0000 75 AL g A Bolt 1
@a@u@ e n}@i{»@%@o m Steering column adjustment nut 1
71106-10E4-0000 J7 TR AR Steering column locking nut 1
71107-10E4-0000 J5 Al AR 4 Steering column dust cover 1
71120-10E4-0100 FERAR LA A Lower connecting plate and riser combination 1
GB/T97.1-2000 “FHAE @10 Flat washer 4
GB/T93-1987 AT D10 Spring washer 4
GB/T5783-2000 12K M10X1. 5X35 Bolt M10X1.5X35 2
71101-10E4-0100 ERER On the connecting plate 1
GB/T16674.1 PATHIER (k) M8X? Bolt 2
7111A-10E4-0000 Ji R teering column clamp 2
GB/T16674.1 AR (k) M8X40 Bolt M8X40 4
71201-1377-0000 Z75125-24%f7K L1241 Upper check ring,bearing 1
71203-1377-0000 Z7S125-24%7k |- JiE ] Upper seat ring,bearing 1
71205-0000-0000 WER(D4.7625) (1D Iron ball (¢4.7625) 50
71204-1377-0000 ZS125-24%7K T JiE ] Lower seat ring,bearing 1
71202-1377-0000 Z5125-24%#17K T 141 Lower check ring,bearing 1
19 [71205-0000-0300 MER(96.35) () Iron ball (¢6.35) 50
20

21




2 AL

ONE-STOP PARTS SOLUTION
5 ©® s|41X[6)
BI =25 FRONT SHOCK ABSORBER Revision Number Page:18
PART CODE

1 |34100-10E4-0000 ZS125GY-5 ik fE A (30 Left front damper 1

_5_%2%4‘0@4 Q(pq A %%?AS%@L%M@UE) Right front damper 1

" 1%& l‘ddﬁ‘de? ! %M@%iﬂ?kl—‘ﬁ#& I(%ﬁ,ﬁh%) Front shock absorber decorative cover hoop 2
4 |34212-10E4-00000V ZS125GY-5/E R A ifing CRE R left front shock absorber decorative cover 1
5 |34213-10E4-00000V ZS125GY-547 Rk = d e ifine (B k) Right front spring strut trim cover 1
6 |34182-10E4-00006N ERIREREMET Y2 (Bem) left front shock absorber under decorative cover bracket 1
7 |34183-I0E4-00006N ARREREME T Y (e Right before the shock absorber under decorative cover bracket | 1
8 |B166740106001070L ¥4 fid2#:M6x10 Bolt M6x10 4
9
10
11
12
13
14
15
16
17
18
19




sz;ninz ?Af-"%

ONE-STOP PARTS SOLUTION
- SREOGEEE

HI#4524RFRONT FENDER

PART CODE

63104-10E4-00000V

ZS125GY-5Hi 47t (E AT

Front fender

Revision Number Page:19

A R A

Bolt M6X17

_sélg'}QGP’PW%
: aCuigtl

TULU. UVUIITI




ONE-STOP PARTS SOLUTION
BB OE0EN)

BIRERI 2B Front disc brake assembly

Revision Number Page:20

PART CODE

1 |53000-10E4-000065 ZS125GY-5Hi RS (b ) Front disc brake assembly 1
_sg:ﬁg»lpﬁé qmg qﬁﬁ{‘i}},@ ~ANA Front brake handlebar 1
" O(Iﬂ'hﬁ F'GMCI glu%nlzdjlj:\ﬁ LU Upper pump,front disc brake 1

4 |53002-10E4-0100 AR QOil pipe,front disc brake 1

5 |53014-10E4-0100 HHIEh T4 Lower pump,front disc brake 1

6 |5307H-I0E4-0100 TR 22 2 < Front disc brake mounting bracket 1

7 |B166740108003570L  |i: 4 i #2f:M8x35 Bolt M8x35 2

8 |53001-H418-000062  |ZS110-537{#Izh#E(1E4 . WL E) Front brake disc 1

9 |B166740106001670L | 442 f:M6%16 Bolt M6x16 5

10 |53032-10E4-00006N ZS125GY-5RT AN L T (Fr5E ) Front disc brake oil pipe line clip 2

11 |53032-10E4-01006N ZS125G Y-SR L2 1T (58 ) Front disc brake oil pipe line clip 1

12 |87318-I0E4-00006N ZS125GY-5 AR AL+ (o) Mileage of the soft axis card 1

13 |B166740106001670L | >4[fiit:M6x16 Bolt M6x16 1

14

15

16

17

18

19

20




2 AL

ONE-STOP PARTS SOLUTION
BB OE0EN)

[e#IEhEErear brake

Revision Number Page:21

PART CODE

1 |53100-10E4-000065 ZS125GY-5Ja A B (AN R RIIF G, SERR) Rear dish brake assy 1
_s%og»lpﬁé qmg .ﬁﬁ%@é}}]—’% ~ANA Upper pump,rear disc brakek 1
" 1%& F'GMCI )%%%’;?I}?Méﬁ%’u' 1 Qil cup component,rear disc brake 1

4 |53120-10E4-0100 S R Connecting oil pipe,rear disc brake 1

5 |53021-10E4-0100 5 TR A After the disc is connected with the oil pipe 1

6 |53014-10E4-0100 JE R R4 Lower pump,rear disc brake 1

7 |B166740106001470L |4 fid2F:M6x14 Bolt M6x14 1

8 |B166741106002070L ¥4 fi#2#:M6X20 Bolt M6x20 2

9 |9A120-1080-02520G [N /N il 24k 454 MBX25(E i @10x5) Bolt M8X25 4

10 |53101-I0E4-000062 ZS125GY-5/a A (EE % ¢190) Rear brake disc 1

11

12

13

14

15

16

17

18

19




ONE-STOP PARTS SOLUTION

SHEEOE0ERE
B4 FRONT WHEEL Revision Number Page:22
PART CODE

1 |51103-10E4-0000 ZS125GY-57{ 46 41MiR(100/90-12) Shoe,front wheel 1

_selglpgéqcpqg %S;.%&IIG;-‘S'FJ(J L V}Hﬁm Inner tube,front wheel 1

" 1%& F’ddﬁ‘dﬁ?l }S}Z%évgﬁﬁﬁvgokb e, SEr /B L) Aluminum wheel assembly 1
4 |51181-10E4-CO000L ZS125-55i% 4l (M12x1.25%220, %4, Xtili14) Axle front wheel 1
5 [51102-10E4-00000L ZS125GY-5ilftAi 1135 (912x(23x32, ZELH4E) Left bush,front wheel 1
6 [B061870212000062L |k 4 (i H AR EIM12x1.25 (S=17) Nut M12x1.25 1
7 |87330-10E4-000065 ZS125GY-5il (B, /) Speedcounter 1
8 [51116-0000-2300 i & 23X & 37X7 Oil seal 1
9 [92102-0006301-2RS  |#ili7& 6301-2RS Bearing 2
10 [51108-0000-0200 K b 21X & 32X5 Support Ring 1
11 {51117-0000-4900 FBNATE & 13X d 19X55. 5 Inner bush,hub 1
12 |51120-10E4-000065 ZS125GY-5RT4E4E(2.50% 12, 1, 7 M /= 41 FE) Front aluminium wheel 1
13 |51102-1357-00000L 7S125-2S(GHO3) il 4 414 £ (912x923x17.5, &fl) |Left bush,front wheel 1
14 |B166740106000870L  |i:24[fiig#:M6x8 Bolt M6x8 1
15 |B166740106001670L |4 [fii2M6x16 Bolt M6x16 1
16
17
18
19
20




>
SERCUBE

ONE-STOP PARTS SOLUTION
- SRE0OGOED

5% rear wheel

PART CODE

Revision Number Page:23

QTY

1 |51203-1853-0100 Jake M (130/70-17) Shoe,rear wheel 1
%Z%ﬁ”qwg .@’ﬂ&lﬂ‘ﬂmﬂ)’q)rn Inner tube,rear wheel 1
" 0o b0 = ! )%%% U Buffer block,rear wheel 4

4 |51220-10E4-000065 ZS125GY-5)5 #56(2.50x 12, il 5 S /A= 21 18] Rear aluminum wheel 1

5 |B061870212000062L |4 1fi H A ##EIM12x1.25 (S=17) Nut M12x1.25 1

6 |51201-10E4-00000L ZS125GY-5)5 50 /i AT B (@12%xp26% 14, ZELREY) Left bush,rear wheel 1

7 |51281-10E4-CO000L  |ZS125GY-5/m 46 4ili(M12x1.25%267, %4, *fili14) |Axle,rear wheel 1

8 [51116-0000-2300 i & 23X & 37X7 Oil seal 1

9 [92102-0006301-2RS  |#ili7& 6301-2RS Bearing 2

10 |51225-I0E4-0000B Ja BN AT E & 13X & 19X82 Inner bush,hub 1

11 {51221-0000-0000 BB & 3X40. 5 Oil seal 1

12 |35010-10E4-00000L ZS125G Y-S54 U 15 45 (4 4%) Adjuster,chain 2

13

14

15

16

17

18

19




ONE-STOP PARTS SOLUTION
- S0H0 6F

221K Buffer assembly

Revision Number Page:24

PART CODE QTY
55007-H206-0000 SEMAR Lock plate 2

cibenibto.com Nut 4
GBIT5783-2000 = |#@fF wexse Bolt 4
92102-0006203-2RS R Bearing 1
550050-0000-0900 LR ENTIES) Oil seal ,buffer 1
55002-H206-0000 HERS Sprocket wheel 1
55001-H206-0000 LRV Buffer single 1
55000-I0E4-C0000L ZS125GY-54 ¢ A i (3216, 7 4%,2S70T) Buffer assembly 1
55015-1680-0000 RN E inner bush,sprocket wheel 1




>
SERCUBE

ONE-STOP PARTS SOLUTION
- SRE0OGOED

FX /AR =R rear fork/rearshock absorber

Q 00

Revision Number Page:25

PART CODE
B166740210006572L  |i % [fi#8kM10x1.25%65 Bolt M10x1.25x65 2
Wiop’egﬁ N A ARREYER (5140 Nut M10x1.25 2
33314—5%230'56 e is‘ﬁs‘é‘?’s?ﬁ‘oﬁﬁvﬁiﬁfﬁlﬁ'ﬁ fter the shock absorber decorative cover 1
B166740106001470L | 4 [HiEHM6x14 Bolt M6x14 1
33300-10E4-0000 ZS125GY-5 5 i & Rear absorber shock 1
35001- I0E4-0000 B CRARRD Protecting clip,chain 1
9A114-10-60-01270L |7 K )m KURET (P16)MEx12 Screws M6x12 1
35200-I0E4-0000G9  [2S125GY-5F X i (I8t 3 4K) Fork assembly 1
35281-10E4-CO000L 7S125GY-5F XAl (M12X 1. 25X 230, Z4E, Xfih14)  |Shaftfork 1
91301-0120-28020L | *F# [ @12x(28x2 washer ¢12x(28x2 2
B061870212000062L  |¥:2%1fi [ #i8 FEM12x1.25 (S=17) Nut M12x1.25 (S=17) 1




EEI]:‘I;;E ?Af-"%

ONE-STOP PARTS SOLUTION
- SREOGEEE

$& /455 chain box/chain

Revision Number Page:26

PART CODE
35110-I0E4-0000 ZS125GY-54 i (X80 Half chain case 1
400-428H-00Q8 | L £(428x10810) | o Chain (428x108%) 1
Sl debdetiter | LIS LA mda T T Bolt M6x10 2




ONE-STOP PARTS SOLUTION
- SRE0OGOED

JHI#E3P4R PROTECTING BOARD, FUEL TANK

=)

T occoooe

ecees

N !TTUTTTT!

PART CODE

Revision Number Page:27

1 |17635-10E4-0000 ZS125GY-5HiifEy 5 (%80 carbon canister cover 1
%784‘054 Q(pq A QD%GASEI%W%%) right wind deflector 1
" hadva st il 25 éGVS?JgJ}C&liI’%&‘ Chr 238 right air guide plate bracket 1

91207-1060-01900L AR EE R MEx19x11 Flange nut clip 1
B166740106001270L | 42 k:M6x12 Bolt M6x12 4
63371-10E4-00000V ZS125GY-5iliff e Mt (BRI ) left tank decorative board 1
63372-I0E4-00000V ZS125GY-5iliffi A Mt (BRI ) right tank decorative board 1
63373-I0E4-00000V ZS125GY-5ulifi e 9B (R EIR) left tank protection plate 1
63374-10E4-00000V ZS125GY-5iIFAA IR (A ) right tank protection plate 1
91205-1042-017TOL HIBET 1 ST4.2x17 Tapping screw clamp ST4.2x17 6
9A114-10-60-01270L |+ K fi Sk M54T (D 16)M6x 12 Screws M6x12 4
9A114-10-60-01670L 7 K i Sk IBET (D16)M6x 16 Screws M6x16 2
B0009601060000KOL  |T-# 6 washer @6 6
91207-1060-025TOU | #iik bl R M6%25 (65Mn) elastic nut clip. 2

15 [9A133-1042-013X0L | Kk H B4 ST4.2x13 (499) Screws ST4.2x13 10

16

17

18

19




2 AL

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

B2 Rear COVER

Revision Number Page:28

PART CODE
1 |6334R-I0E4-00000V ZS125GY-5 /i ik CREA D) left front body 1
33}0&4?‘0@% S DEPASE,T(W%@ ) right front body 1
'_sés&éhtﬂdbﬁﬁ b PA %VS?L%HE (‘%‘E SE79) Left rear body 1
6335C-I0E4-00000V ZS125GY-547 G ifk (R k) right rear body 1
63602-10E4-0000 ZS125GY-52% (L0 Tail cover 1
6321F-I0E4-00006N ZS125GY-5J5 4R /e 348 Rt ) rear fender left bracket 1
6321G-I0E4-00006N  |ZS125GY-5/G Yot w48 Chyasta) rear fender right bracket 1
9A114-10-60-01270L | K fi Sk 24T (P 16)M6x12 Screws M6x12 2
B0009601060000KOL |44 6 washer ¢6 2
6222B-0000-5000 T (@19x@22x(p37-1.25+2.5+1.25) I-shaped cushion 1
91205-1042-017T0L HBETR1ST4.2x17 Tapping screw clamp ST4.2x17 6
63342-H206-0200 ZS110-26(W10) 444 5 /K 4 (=70 LK) Body cover rubber plug 1
6222D-0000-1200 TR (98.5%@12x@17-2.5+3+2.5) I-shaped cushion 1
9A133-1042-013X0L | Kk H B4 ST4.2x13 (499) Screws ST4.2x13 14




ONE-STOP PARTS SOLUTION

— SRE0OE0R0
J5¥4 R rear fender Revision Number Page:29
PART CODE
1 |63201-10E4-0000 ZS125GY-5/a 4t ii Bt (%80 Rear mudguard front 1
WWW_sézg—l‘Q.Ez Q(pqg <UF%GASE}‘4“WW (E80 After the rear mudguard 1
" SN = 25 éGVS’ﬁE%M’%!/?ﬂ %80 rear fender tail 1
4 |85830-L266-0000 LZX200GY-2(1) 5 J 5t 4% Reflecter, rear 1
5 |B166741106002570L |4 Hi#2kEM6X25 Bolt M6x25 2
6 |B166740106001670L  [V:4Hi#2HEM6X16 Bolt M6x16 4
7 |B166740106001470L [V i EM6x14 Bolt M6x14 6
8 |B166740106001270L [ g EM6x12 Bolt M6x12 2
9 |B166740106001070L [ i #84EM6X10 Bolt M6x10 3
10 |B061770106000060L |~ I8 EEM6E (JEALi4) Nut M6 3
11 |B0009601060000KOL |4 6 washer ¢6 5
12
. 13
U”ﬁﬂ’i’q 111 009 o0oo0oo I
15
o I :
17
18
19
20




2. S

ONE-STOP PARTS SOLUTION
S8 OEE0EIC)
J53XF Rear armrest Revision Number Page:30
PART CODE
42125-10E4-00006N  |7S125GY-5/5 B¢ 4854 E i) Rear armrest 1
68740108092570L | L S IRBEMEX25 |+ Bolt M8x25 2
Lvte Al BAS AN I A Bolt M8x45 1
42125-10E4-00006N __[751256V-5 5 S 40E % Cprzs) After the shelf rear bushing 1




2 AL

ONE-STOP PARTS SOLUTION
BB OE0EN)

ZE 28 /{3 B8 frame/Side bracket

Revision Number Page:31

PART CODE
1 |31100-10E4-0000G9 ZS125GY-5- 4 (INI5EK) Frame 1
18%056(] QQGA CUETG%S{W%%}W—“‘E) Side bracket 1
'_séﬁﬂ'—éfo%_%‘zg L PAT %%H&XM WMidx1 25x35 Botl M10x1.25x35 1
4 |B061770210000060L |~ [Hi##EEM10x1.25 (B4 iA) Nut M10x1.25 1
5 |32102-10E4-00000L ZS125G Y-S5 3¢ A5 5 (4 4) Spring,side bracket 1
6 |B166740108011070L |4 Mfi4EM8x110 Botl M8x110 1
7 |B166740108010070L [V [fi#4M8x 100 Botl M8x100 1
8 |B166740108009570L [V i #2kEM8x95 Botl M8x95 1
9 |B061870108000062L  |ik 4 [fi H #i2£EM8(S=12) Nut M8 3
10 [B0O009601080000KOL  |F-#4 8 Washer 8 2
11 |31221-H206-0100 A B %€ Front suspension rubber plug 2
12 |6372E-I0E4-00006N ZS125GY-5& Hl A O 52D Battery holder 1
13 |B166740106001070L |24 (fi#2#:M6x10 Botl M6x10 1
14
15
16
17
18
19

20




